

PRESCRIPTION COMPOUNDS AVAILABLE FOR PAIN MANAGEMENT

<u>Active Ingredient(s)</u>	<u>Dosage Form</u>	<u>Current Strength(s)</u>	<u>Beyond Use Date</u>
Low-Dose Naltrexone	Liquid	1mg/mL	14 days
	Capsule	1mg, 1.5mg, 2mg, 2.5mg, 3mg, 3.5mg, 4mg, 4.5mg, 5mg, 6mg, 7mg, 8mg	180 days
Ketamine	Cream	11.5%, 12%, 13%	35 days
Troche flavors: rasp. marshmallow, orange marshmallow, cherry marshmallow, grape, peppermint	Troche	20mg, 25mg, 30mg, 40mg, 50mg, 60mg, 100mg, 200mg	180 days
	Capsule	10mg, 20mg, 30mg, 40mg, 50mg, 60mg	180 days
	Suppository	30mg	180 days
Acetaminophen	Capsule	162.5mg, 500mg	180 days
	Preservative/Dye/Flavor free Suspension	160mg/5mL	35 days
Cyclobenzaprine	Capsule	10mg	180 days
Diclofenac	Cream	4%, 5%	35 days
Ibuprofen	Capsule	200mg, 300mg, 400mg	180 days
	Preservative/Dye/Flavor free Suspension	100mg/5mL	35 days
Gabapentin	Suspension	40mg/mL, 50mg/mL, 75mg/mL, 80mg/mL, 100mg/mL	90 days
	Capsule	30mg	180 days
	Cream	10%	35 days
Lidocaine	Ointment	6%	180 days
Nalbuphine	Capsule	5mg	180 days
Tramadol	Suspension	10mg/mL, 50mg/mL	35 days
Ketoprofen/Gabapentin/Baclofen Combo	Cream	10%/6%/2%, 10%/6%/2.5%	35 days
Ketoprofen/Lidocaine Combo	Cream	10%/10%, 10%/5%	35 days
Ketamine 11.5% Combo	Cream	With Diclofenac 3% with DMSO 3% with Nifedipine 3% with Lidocaine 5%	35 days